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ENSIS 058990

Mpoidv tTTou agopd: MNaveA AAoupiviou
Product: Aluminium Panels

ISTEDIL

TEST PROCEDURE
Test was carried out by a guarded hot box chamber
according to UNI EN ISO 8990 and ASTM C 236
Appendice.
TEST CONDITION
Air temperature hotside = 319 °C
Air temperature coldside = 44 °C
Panel surface temperature hotside = 273 °C
Panel surface temperature coldside = 72 °C
TEST RESULTS
Consumed energy (Q =137 Wh
THERMAL TRANSMITTANCE OF PANEL U = 2.72 Wim* K

2 UVTEANEOTNG

BepuiknG netadoong

AZIoAdynon BepuIKAG PETAdOONG Yia Ta TTAVEA aAoupIviou,
katd 1ISO 8990 Tou ITaAikou IvaTitoUuTou ISTEDIL TTOU

TTPOJBIAYPAPEI TNV AVTOXN O€ KPUO Kail ETTN.

OOPEAX Istituto sperimentale per I’edilizia s.p.a. - ITALY

Thermal transmittance

Evaluation of thermal transmittance for aluminium panels,
according to ISO 8990 of the Italian institute ISTEDIL that
specify the resistance in cold and heat.

INSTITUTE
Istituto sperimentale per I’edilizia s.p.a. - ITALY




SENN2208

Mpoidv Tou agopad: MNMaveA Aoupiviou
Product: Aluminium Panels

ISTEDIL

TA
Product identification: ALUMINIUM PANEL WITH DOUBLE GLAZING

TEST PROCEDURE
Teat was camied out according to UNIEN 1027 mathod A,

snod P TEST RESULTS

No water loakage oecurmad with an air pressure of 800 Pa,

Classification according to UNI EN 12208 Ciass SA

YdarooTteyavotnTa TTAVEA
AgloAdynon udarooTeyavornTag Baoel Tou Tpotutrou UNI EN
1027, Method A, yia Ta TTédveA aAoupiviou pe dITTAR udAwon,
katd UNI EN 12208 atré 10 ITaAIKé IvoTITOUTO

KAdon 9A, avtoyr ot tieon 600 Pa.

OOPEAX Istituto sperimentale per I’edilizia s.p.a. - ITALY

Water thightness test

Evaluation of thightness based on the model of UNI EN 1027,
Method A, for aluminium panels with double glazing
according to UNI EN 12208 from lItalian institute ISTEDIL,
Class 9 A, resistance in pressure 600Pa

INSTITUTE
Istituto sperimentale per I’edilizia s.p.a. - ITALY



Mpoidv Tou agopd: MNMaveA AAoupiviou
Product: Aluminium Panels

ISTEDIL

TEST PROCEDURE
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AvTOXN O€ Kpouaon
AZioAoynon avioxng o€ kpouaon Bdaoel Tou rpoTutrou UNI EN
13049, yia Ta TaveA aAoupiviou, atré 1o ITaAIKé IvoTITOUTO

ISTEDIL, avtoxn o€ kpouan Bapoug 50 KIAWV aTTé amrdéaTacn
95 £KOTOOTWV.

OOPEAZX Istituto sperimentale per I’edilizia s.p.a. - ITALY

Soft body impact test

Evaluation of Soft body impact tesr, based on model UNI EN
13049, from ltalian institute ISTEDIL, resistance in percussion
of weight of 50 kilos from distance 95 centimeter.

INSTITUTE
Istituto sperimentale per I'edilizia s.p.a. - ITALY




ENN'027

Mpoidv Tou agopad: MNaveA Pvc
Product: Pvc Panels

ISTEDIL

W rmerso ec8) DECLARED DATA
o o™ 0 GRE Product identification: PVC PANEL WITH DOUBLE GLAZING

pNTE WG
st Jane O TEST PROCEDURE

P
gD“"T;ﬁP\lﬂP CoURE Test was carried out according to UNI EN 1027 method A

g a " TEST RESULTS

8 LTS ;
Tost9® o I No waler lsakage occurred with an air pressure of 600 Pa.

Classification according to UNI EN 12208 Class 9A

YdaTtooTeEyavoTnTa TTAVEA

AgloAdynon udatoaTeyavotnTag Bdaael Tou TrpotUutrou UNIEN
1027, Method A, yia Ta TTaveA pve pe BITTAR uGAwOn, KaTd
UNI EN 12208 até 10 ITaAikéd ivoTitouTto ISTEDIL, KAdon 9A,
avToxr| o€ mieon 600 Pa.

OOPEAX Istituto sperimentale per I'edilizia s.p.a. - ITALY

Water thightness test

Evaluation of thightness based on the model of UNI EN 1027,
Method A, for pvc panels with double glazing according to
UNI EN 12208 from Italian institute ISTEDIL,

Class 9 A, resistance in pressure 600Pa

INSTITUTE
Istituto sperimentale per I'edilizia s.p.a. - ITALY




SENS1S049

Mpoidv Tou agopd: MNaveA Pvc
Product: Pvc Panels

ISTEDIL

TA
prncs ot DECLARED DATA
W Product identification: PVC PANEL WITHOUT GLAZING
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AvToxN o€ Kpouaon

AgIoAdynon avroxng o€ kpouan Bdaoel Tou TrpoTutou UNI EN
13049, , yia Ta maveA pve, atré 1o ITaAikéd ivoTitouTo ISTEDIL,
avToxr o€ kpouaon Bapoug 50 kIAwv atrd ammoéoTacn 95
EKOTOOTWV.

DOPEAX Istituto sperimentale per I’edilizia s.p.a. - ITALY

Soft body impact test

Evaluation of Soft body impact test, for pvc panels, based on
model UNI EN 13049, from ltalian institute ISTEDIL,
resistance in percussion of weight of 50 kilos from distance
95 centimeter.

INSTITUTE

Istituto sperimentale per I’edilizia s.p.a. - ITALY




ENSIS058990

Mpoidv Tou agopd: MNaveA Pvc
Product: Pvc Panels

ISTEDIL

DECLARED DATA
Product identification: PYC PANEL WITH DOUBLE GLAZING
TEST PROCEDURE
Test was carried out by a guarded hot box chamber
according to UNI EN I1SO 8980 and ASTM C 236
Appendice.
TEST CONDITION
Air temperature hotside = 31.56 °C
Alr temperature cold side = 3.9 °C
Panel surface lemperature  hotside = 264 °C
Panel surface lemperature  cold side = 10.1 °C
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2 UVTEAEOTNAG

BePMIKNG peTGdOONG

AgioAdynon Bepuikig petadoong yia Ta Tavel Pve, kata 1ISO
8990 Tou ITaAikou IvoTiTouTou ISTEDIL tmou TTpodiaypd@el TRV
avToxr o€ Kpuo kal ZEaTn.

DOPEAX Istituto sperimentale per I’edilizia s.p.a. - ITALY

Thermal transmittance

Evaluation of thermal transmittance for Pvc panels, according
to ISO 8990 of the Italian institute ISTEDIL that specify the
resistance in cold and heat.

INSTITUTE
Istituto sperimentale per I’edilizia s.p.a. - ITALY



